
 

Engineering Standard 

SAES-A-104 10 May 2006 
Wastewater Treatment, Reuse and Disposal 

Environmental Standards Committee Members 
Sharif, Amer Abdul Raouf, Chairman 
Anazi, Khalaf Saddah, Vice Chairman 
Bokhedaim, Yahya Shaheen 
Kadhim, Mohammad Hassan 
Rehm, Thomas E. 
Said, Mohammed Madan 
Ngao, Joseph Owuor 
Worrall, Martin Edward 
Abed Hezam, Mohammad Hamzah 
 
 
 
 

Saudi Aramco DeskTop Standards 
 
 Table of Contents 
 
 1 Scope............................................................. 2 
 2 Conflicts and Deviations................................. 2 
 3 References..................................................... 3 
 4 General Design Requirements....................... 5 
[...]
and a plant non-potable water system). 

4.6.3.2 The piping color code system in Table 3 shall be closely 
followed and permanent warning signs shall identify all 
non-potable water fittings or outlets. 

For reused sanitary wastewater; signs shall be posted in all 
areas where the wastewater is being utilized.  The signs 
shall display a pictorial representation of the danger (artist's 
drawing indicating "no drinking") and a written warning in 
Arabic and English that the water is recycled wastewater. 

5 Sewers and Lift Stations Design 

5.1 Sewers 

5.1.1 All sewer systems shall be designed and constructed in accordance 
with SAES-S-010 and SAES-S-020, as applicable. 

5.1.2 Requirements for the separation of sewer lines and domestic water 
lines are given in Table 5. 



Document Responsibility:  Environmental Standards Committee SAES-A-104 
Issue Date:    10 May 2006 
Next Planned Update: 1 January 2011 Wastewater Treatment, Reuse and Disposal 
 

 
 Page 27 of 110 

5.1.3 Bottom corners of the channels must be filleted.  Pockets and corners 
where solids can accumulate shall be avoided. 

5.1.4 Suitable gates shall be placed in channels to seal off unused sections 
which might accumulate solids.  The use of shear gates or stop planks 
is permitted where they can be used in place of gate valves or sluice 
gates. 

5.1.5 There shall be no physical connection between a public or private 
potable water supply system and a sewer or junction which would 
permit the passage of wastewater into the potable water supply. 

5.1.6 Manholes in both sanitary and industrial wastewater service shall be 
constructed of a nonmetallic material (such as fiberglass-reinforced 
plastic, high-density polyethylene, or equivalent). 

5.1.7 If the separation distance between a remote wastewater source and a 
facility sewer system is greater than 150 m, the General Supervisor, 
EED may allow wastewater to be hauled by vacuum truck to the sewer 
system of that facility – not to an off-site, remote disposal location.  
The general site shall be inspected by the General Supervisor, EED 
and/or the General Supervisor, ECD or their representatives to evaluate 
compliance with the requirements in this standard and issue the 
approval for hauling. 

5.1.8 Oily wastewater sewers shall have sand separators installed in front of 
critical wastewater lift stations. 

5.2 Wastewater Lift Stations 

5.2.1 General 

5.2.1.1 All wastewater lift stations shall be designed and constructed 
in accordance with SAES-S-010 and SAES-S-020, as 
applicable. 

5.2.1.2 Wastewater lift stations shall be constructed such that they 
will not be subject to stormwater flooding.  A suitable 
superstructure, preferably located off the right-of-way of 
streets and alleys, shall be provided. 

5.2.1.3 Lift stations shall be readily accessible for maintenance and 
cleaning. 

5.2.1.4 There shall be no physical connection between any potable 
water supply and a wastewater lift station, which under any 



Document Responsibility:  Environmental Standards Committee SAES-A-104 
Issue Date:    10 May 2006 
Next Planned Update: 1 January 2011 Wastewater Treatment, Reuse and Disposal 
 

 
 Page 28 of 110 

conditions might cause contamination of the potable water 
supply. 

5.2.1.5 Sanitary wastewater lift stations located in a residential area 
or within 60 meters of a place of work require an odor 
control system. 

5.2.1.5.1 For small lift stations (capacity less than 150_ 
m³/day) this may be achieved by the use of an 
activated carbon vent system. 

5.2.1.5.2 For large lift stations (capacity greater than 150_ 
m³/day) a fan forced odor control system is 
required. 

5.2.1.5.3 The amount of hydrogen sulfide produced by the 
sewer system upstream of the lift station should 
be calculated during project design to determine 
the minimum hydrogen sulfide load at the wet 
well.  Odor control systems shall be designed for 
a minimum of 15 air changes per hour (total wet 
well volume) and minimum 10 ppm dynamic 
(fan operating) hydrogen sulfide concentration 
in the wet well.  Water regenerated activated 
carbon scrubbers are the preferred odor control 
method.  Water regenerated activated carbon 
systems shall be designed for minimum bed life 
between regenerations of at least 6 months.  
Odor control vessels, fans, and duct work shall 
be constructed of fiberglass or 316 stainless steel 
or other approved materials resistant to acids and 
sewer gases.  Odor control systems shall be 
equipped with downstream hydrogen sulfide 
monitors that will signal when the bed needs 
regeneration. Odor control systems with fans 
must have upsteam pre-filters with 316 stainless 
steel mesh. 

5.2.1.6 Lift stations with a capacity greater than 1800 m³/day, 
which are part of a community wastewater treatment 
collection system shall be the wet-well / dry-well type.  
Smaller lift stations may be wet well if the lift pumps are 
either submersible or self priming. 



Document Responsibility:  Environmental Standards Committee SAES-A-104 
Issue Date:    10 May 2006 
Next Planned Update: 1 January 2011 Wastewater Treatment, Reuse and Disposal 
 

 
 Page 29 of 110 

5.2.1.7 Wet-well lift stations in both sanitary and industrial 
wastewater service shall be internally lined with a 
nonmetallic corrosion-resistant material such as PVC, or 
coated with APCS-19B (per SAES-H-101 or equivalent).  
Before coating, concrete shall be sealed with a low 
molecular weight epoxy sealer. 

5.2.2 Pumps 

5.2.2.1 Wastewater lift station pumps shall be designed in 
accordance with SAES-S-010 and SAES-S-020, as 
applicable. 

5.2.2.2 Each lift station must have at least two pumps of the same 
capacity.  The capacity of each lift station must exceed the 
peak hourly wastewater flow.  The lift system must be 
designed such that it can pump the peak hourly wastewater 
flow with the largest pump out of service. 

5.2.2.3 Pumps handling raw wastewater shall be preceded by 
readily accessible bar racks with clear openings not 
exceeding 50 mm unless pneumatic ejectors are used or the 
pump is fitted with a grinder system at the pump inlet. 

5.2.2.4 Pumps in wet well service shall either be submersible or 
self priming unless approval is obtained from the General 
Supervisor, EED. 

5.2.3 Ventilation 

5.2.3.1 A minimum of 12 air changes per hour is required for lift 
stations with continuous ventilation.  A capacity of 30 air 
changes per hour is required when ventilation is 
intermittent. 

5.2.3.2 Where the pump pit is below the ground surface or within 
an enclosure, mechanical ventilation is required which shall 
ventilate the dry well and the wet well independently.  
There shall be no interconnections between the wet well 
and the dry well ventilating systems. 

5.2.3.3 Dampers shall not be used on exhaust or fresh air ducts. 

5.2.4 Alarm Systems 

5.2.4.1 Alarm systems shall be designed in accordance with  



Document Responsibility:  Environmental Standards Committee SAES-A-104 
Issue Date:    10 May 2006 
Next Planned Update: 1 January 2011 Wastewater Treatment, Reuse and Disposal 
 

 
 Page 30 of 110 

SAES-S-010 and SAES-S-020, as applicable. 

5.2.4.2 Alarm systems, which activate in cases of power failure or 
pump failure, shall be provided for lift stations. 

5.2.4.3 Where a sanitary wastewater facility in a community or 
construction camp does not have 24-hour shift coverage, lift 
station alarms shall be telemetered to a manned location.  In 
plant operating areas, pump failure alarms for both sanitary 
and industrial wastewater shall be connected to the 
responsible area's Control System.  An audiovisual device 
(a light) shall be installed at the lift station for external 
observation. 

5.2.5 Force Mains 

Force mains shall be designed in accordance with SAES-S-010 and 
SAES-S-020, as applicable. 

6 Preliminary Treatment Design 

6.1 Bar Screens and Comminutors 

6.1.1 General 

6.1.1.1 Bar screens, mesh screens, and/or comminutors shall be 
provided for all sanitary wastewater treatment plants. 

6.1.1.2 Bar screens shall be located upstream of the grit chambers 
and shall be readily accessible at all times to allow 
inspection and maintenance. 

6.1.1.3 In the event that bar screens, mesh screens, or comminutors 
are located one or more meters below or above ground 
level, a stairway and/or ladder shall be provided for access.  
A hoist shall be provided to allow equipment to be easily 
removed, and equipment shall be provided to transfer the 
screenings to ground elevation. 

6.1.2 Design 

6.1.2.1 Manually-cleaned bar screens shall be constructed having a 
30 to 60 degrees slope to a horizontal platform in order to 
provide for drainage of the screenings.  Bar spacing for 
manually cleaned screens shall be from 25 to 40 mm.  
Mechanically cleaned screens may have spacing as small as 



Document Responsibility:  Environmental Standards Committee SAES-A-104 
Issue Date:    10 May 2006 
Next Planned Update: 1 January 2011 Wastewater Treatment, Reuse and Disposal 
 

 
 Page 31 of 110 

2 mm.  Plants using MBRs shall have mechanical screens 
capable of removing particles as detailed in the 
manufacturer’s requirements. 

6.1.2.2 The channel in which the screen is placed shall be of such 
width as to maintain a minimum velocity (at design flow) of 
0.3 to 0.6 m/sec for a manually cleaned bar screen and 0.6 
to 1.0 m/sec for a mechanically cleaned bar screen. 

6.1.2.3 Where mechanically operated screening devices are used, 
auxiliary manually-cleaned screens shall be provided.  The 
design shall include provisions for automatic diversion of 
the entire wastewater flow through the auxiliary screens if 
the regular units fail. 

6.1.2.4 Manually cleaned screening facilities shall include an 
accessible platform from which the operator may rake 
screenings easily and safely.  Wash water and drainage 
facilities shall be provided for the platform and for storage 
areas. 

6.1.2.5 The channel in which the comminutor is placed shall be of 
such width as to maintain a minimum velocity of 0.6 m/sec 
at design flow. 

6.2 Grit/Sand Removal Facilities 

6.2.1 General 

6.2.1.1 Grit removal equipment shall be provided for all sanitary 
wastewater treatment plants. 

6.2.1.2 Grit removal equipment shall be located upstream of pumps 
and comminuting devices. 

6.2.1.3 Grit washing equipment shall be provided unless the grit is 
handled in such a manner as to prevent odors and fly 
nuisance.  All grit collecting chambers shall be designed 
with the capability to be dewatered. 

6.2.1.4 Sand separators shall be provided upstream of lift stations 
in oily wastewater collection systems. 

6.2.2 Design 

Aerated or vortex grit chambers with mechanical grit removal are 



Document Responsibility:  Environmental Standards Committee SAES-A-104 
Issue Date:    10 May 2006 
Next Planned Update: 1 January 2011 Wastewater Treatment, Reuse and Disposal 
 

 
 Page 32 of 110 

required.  Typical design criteria as found in Section 5.6 of Wastewater 
Engineering Treatment and Reuse, Metcalf & Eddy, fourth edition. 

6.3 Sand, Screenings and Grit Disposal 

6.3.1 Access shall be provided for the removal, handling, storage, and 
disposal of sand, screenings and grit. 

6.3.2 Covered containers shall be provided for sand, screenings and grit that 
are temporarily stored at the site. 

6.3.3 Screenings and grit shall be disposed in a sanitary landfill that is 
approved by the General Supervisor, EED (per SAES-S-007).  This 
requirement shall be included in the Operating and Maintenance 
Manual. 

6.3.4 Oil contaminated sand shall be disposed of as per Section 7.1.6. 

7 Primary Treatment Design 

7.1 Industrial Oily Wastewater Treatment  

Industrial oily wastewater shall be treated in one or a combination of oil/water 
separation devices (Tank bottoms settling systems, API separators, CPI 
separators, settling ponds, IAF, DAF, walnut shell and multi media filters). 

7.1.1 Tank Bottoms Water Draining Systems 

7.1.1.1 Tank bottoms water drainage systems shall be designed to 
utilize in-tank sensors that will detect the oil/water interface 
level and automatically control the draining process such 
that the oil interface does not enter the drain line.  The 
instrument selected should not have any moving parts or 
require routine cleaning. 

7.1.1.2 All tank bottoms water draining systems must utilize the 
concept of an air gap to prevent cross contamination 
between storage tanks (as per API requirements). 

7.1.1.3 All tank bottoms water draining systems shall drain into a 
sump that is contained within the same tank dike that 
contains the storage tank being drained.  This sump shall be 
provided with a lift pump to transfer it into the oily water 
sewer – it shall not gravity drain to the oily water sewer – 
except as in Section 7.1.1.5. 



Document Responsibility:  Environmental Standards Committee SAES-A-104 
Issue Date:    10 May 2006 
Next Planned Update: 1 January 2011 Wastewater Treatment, Reuse and Disposal 
 

 
 Page 33 of 110 

7.1.1.4 All crude and product tank storage shall be enclosed by 
spill containment devices (berms or other dike walls).  The 
floor of the containment area shall be constructed of 0.3 m 
of compacted marl or some other liner that will provide 
greater protection against the migration of the oil into the 
ground. 

7.1.1.5 There shall not be any gravity flow sewer lines leaving a 
tank dike area – stormwater and tank bottoms water shall be 
collected in a sump located within the diked area and 
pumped out to the oily water sewer.  An alternative to 
installing a transfer pump within the diked area is to 
provide a pipe running from the bottom of the sump to a 
fitting for a vacuum truck to suck out the contents of the 
sump.  The vacuum truck fitting shall be located outside the 
diked area – if this is not possible, vacuum truck access 
must be provided within the diked area. 

7.1.2 Preliminary oil removal shall be accomplished with the use of gravity 
oil/water separators.  These separators shall be designed in accordance 
with the latest edition of the American Petroleum Institute API  Pub 
421 on the Design and Operation of Oil-Water Separators or other 
acceptable references. 

7.1.2.1 API separators shall be used as primary treatment for oily 
wastewaters that have the potential to contain oily sludges 
and solids heavier than water. 

7.1.2.1.1 Oily wastewater containing a low quantity of 
sludge – defined as a concentration such that the 
sludge collected in a year is less than 20% of 
API Separator volume, may be designed for 
batch removal of oily sludge - chain and flight 
scrappers are not required. 

API separators designed for small quantities of 
sludge may be designed for either surface or 
below ground installation. 

7.1.2.1.2 Oily wastewater containing sludge in 
concentrations higher than indicated in Section 
7.1.2.1.1 shall be elevated above the ground 
such that it has an elevation sufficient to allow 
for sludge pumps to be installed below the 
sludge hoppers. 



Document Responsibility:  Environmental Standards Committee SAES-A-104 
Issue Date:    10 May 2006 
Next Planned Update: 1 January 2011 Wastewater Treatment, Reuse and Disposal 
 

 
 Page 34 of 110 

7.1.2.1.2.1 All elevated API Separators shall 
locate the sludge pump suctions 
directly below the sludge hoppers.  
Sludge piping shall be designed 
with a minimum of changes in 
direction, line size, valves and 
other fittings that could allow 
sludge to build up and plug lines. 

7.1.2.1.2.2 Water jets shall be installed on two 
opposite sides of each sludge 
hopper to allow sludge buildups to 
be broken up without entering the 
vessel. 

7.1.2.1.2.3 Trash pumps shall be used for 
skimmed oil and oily sludge 
pumping needs. 

7.1.2.1.2.4 All above ground API Separators 
shall incorporate chain and flight 
scrappers to move sludge to the 
collection hoppers.   

7.1.2.1.2.5 All chain and flight API Separators 
shall incorporate alignment sensors 
[...]
	7.4.1.2 Discharges requiring a trap shall include streams containing oil, sand, kitchen wastes (from communal kitchens catering to 10 or more individuals) and other effluent containing similarly harmful constituents. 

	7.4.2 Location 
	7.4.2.1 A grease trap shall be located in an easily accessible place outside the building as near to grade as possible, using the same precautions as for location of the septic tank (Section 12.5.2). 
	7.4.2.2 Grease traps shall discharge into the building sewer upstream of the septic tank – if present.  Grease traps shall be located within 9 m of the plumbing fixtures served. 
	7.4.2.3 The minimum separation distances for grease traps shall be the same as for septic tanks (Table 7). 
	7.4.2.4 The minimum separation distances for interceptors and separators shall be the same as for sewers (Table 7). 
	7.4.2.5 Interceptors and separators shall be located to provide easy access for cleaning, and shall be as close to the source of the sand and/or oil as possible.  Sand traps shall be located upstream of lift stations – not downstream. 

	7.4.3 Design 
	7.4.3.1 The details shown in Figure 2 shall be used in designing grease traps, and those in Figure 3 shall be used in designing interceptors and separators.  Alternate designs may be approved by the General Supervisor, EED. 
	7.4.3.2 Grease traps shall have tee type inlet and outlet fittings. 
	7.4.3.3 Interceptors and separators shall have an inlet tee turned clockwise (horizontal) and an outlet elbow that provides a minimum of a 0.15-m water seal. 
	7.4.3.4 The grease trap inlet, outlet and compartment vertical leg tees shall extend to within 0.3 m of the grease trap floor and extend well above the water level. 
	7.4.3.5 Grease traps, interceptors and separators shall have fittings that allow the entire system to vent back through building vents. 
	7.4.3.6 Grease traps, interceptors and separators shall have tight-fitting covers which are light in weight that are located above the inlet and outlet fittings.  The minimum dimension of the covers shall be 0.5 m. 
	7.4.3.7 Grease traps, interceptors and separators shall be water tight and constructed of materials not subject to excessive corrosion or decay.  Acceptable materials include concrete, fiberglass, fiberglass-coated metal, or fiberglass-reinforced plastic. 

	7.4.4 Grease Trap Capacity 
	7.4.4.1 The capacity of the grease trap shall be equal to the maximum volume of water used in a kitchen during a mealtime period.  The design capacity shall be calculated per SAES-S-060 (specifically Appendix H, Paragraph 4 of the Uniform Plumbing Code). 



	7.4.4.2 The capacity of interceptors and separators shall be equal to 3 times the average hourly flow with a minimum capacity of 3 m³. 
	7.5 Offshore Wastewater Treatment 

	Offshore sanitary wastewater discharges shall be designed to meet the discharge requirements of SAES-A-103. 
	8 Secondary (Biological) Treatment Design 
	The type of biological wastewater treatment system will be determined based on the raw wastewater to be treated, the location of the facility, the end use or disposal of the wastewater and the regulations that the discharge must comply with.  Process selection shall be proposed in the Preliminary Engineering Report (Section 4.2.2) and approved of by the General Supervisor, EED. 
	8.1 Facultative Biological Treatment Ponds 

	Facultative biological wastewater treatment ponds are an acceptable treatment method for sanitary wastewater in remote areas when the volume of raw water consumption at the facility is less than 120 m³/day (approximately 100 m³/day of wastewater). 
	8.1.1 General Requirements 
	8.1.1.1 General 
	8.1.1.1.1 Facultative biological wastewater treatment ponds shall normally be designed to discharge into a series of evaporation ponds (2 or more).  Discharges to evaporation ponds do not need to meet the Table 1 requirements provided the treatment pond is designed and operated according to Section 8.1.1.2 and approval is granted by the General Supervisor, EED. 
	8.1.1.1.2 Biological wastewater treatment ponds that discharge to any location other than evaporation ponds require approval of the Manager, EPD. 

	8.1.1.2 Design 
	8.1.1.2.1 Ponds shall be of such shape and size that will ensure even distribution of the wastewater flow throughout the entire pond. 
	8.1.1.2.2 Ponds shall be designed so that sludge can be removed on a routine basis.  The ability to by-pass one pond that is part of a series configuration or the ability to divert to another pond that is part of a parallel configuration shall be provided. 
	8.1.1.2.3 Drainage shall be designed to exclude surface water from all ponds.  Access areas and roads shall be provided for removal of weeds around the pond.  A minimum of 6 m of open space from the outside edge of the pond embankment walls shall be provided. 
	8.1.1.2.4 All wastewater ponds shall be enclosed by a Type V fence unless the pond is located within the fenced area of a plant. 
	8.1.1.2.5 Facultative ponds shall either be preceded by facilities for primary treatment of the raw sewage or shall include a minimum of two facultative ponds in series.  The first pond shall be used for solids separation and biological treatment and the second pond shall be for biological treatment only.  Additional ponds shall be provided for evaporation. 
	8.1.1.2.6 Design - Organic Loading 
	8.1.1.2.6.1 For sanitary wastewater, the basic design for the peak monthly organic loading of the facultative stabilization ponds shall be based on the following: 
	a. For wastewater with primary treatment, a loading of 10 grams of BOD5 / m² / day (90 pounds per acre per day) and a minimum detention time of 30 days; and 
	b. For wastewater without primary treatment, a loading of 7 grams of BOD5 / m² / day and a minimum detention time of 45 days. 
	8.1.1.2.6.2 The loading of the initial pond in a series operation shall not exceed 25 grams of BOD5 / m² / day assuming primary treatment.  The loading of the initial pond in series operation with no primary treatment shall not exceed  17 grams of BOD5 / m² / day.  The total surface area for all ponds in the series configuration shall equal the area calculated in Section 8.1.1.2.6.1. 
	8.1.1.2.6.3 Pond design shall be based on a BOD5 loading of 100 grams per day per person for typical wastewater and increased to  135 grams per person per day for construction camps.  Hydraulic loading shall be based on the figures in Table 4. 

	8.1.1.3 Inlets and Outlets 
	8.1.1.3.1 Multiple inlets or center-submerged inlets and multiple outlets are required. 
	8.1.1.3.2 Inlet design shall include a splash pad. 
	8.1.1.3.3 The inlets and outlets shall be arranged to prevent short-circuiting within the pond so that the flow of wastewater is distributed evenly throughout the pond. 
	8.1.1.3.4 All outlets shall be baffled to prevent floating material from being discharged.  A “Tee” overflow line as described in Section 8.1.1.3.5 may also be used.  Outlets shall be constructed so that the level of the pond is maintained at a minimum of 2 meters (except during startup – when the pond should be filled to 50% capacity prior to the introduction of wastewater). 
	8.1.1.3.5 Overflow pipes with inlets located approximately 0.3 m below the surface shall be provided.  A sideways "Tee” fitting with one hole facing down, one up and one sideways (as indicated in Figure 1) shall be used to provide a vacuum breaker - to prevent siphoning between ponds. 

	8.1.1.4 Embankment Walls and Liner 
	8.1.1.4.1 The embankment walls shall be constructed of marl and compacted to 95% standard Proctor (per ASTM D698).  They shall have a top width of at least 3 meters unless otherwise approved by the General Supervisor, EED.  The top surface shall be suitable for use by maintenance vehicles. 
	8.1.1.4.2 The interior and exterior slopes of the embankment wall shall not be steeper than 1 m vertical to 3 m horizontal. 
	8.1.1.4.3 The design shall provide for a freeboard of not less than 0.6 m (based on the maximum operating depth). 
	8.1.1.4.4 Systems to protect embankment walls from wave action shall be provided. 
	8.1.1.4.5 Wastewater treatment ponds shall be lined with a 30-mil rough-surface HDPE liner over 0.3 m of marl (Table 6) compacted to 95% standard Proctor (per ASTM D698). 



	8.2 Activated Sludge - Tank Systems 
	8.2.1 Process Selection – Sanitary Wastewater 
	8.2.1.1 Membrane Biological Reactors (MBR) are the preferred treatment technology in applications where wastewater reuse is required or where there is a need to provide a simple to operate system. 
	8.2.1.2 Oxidation ditch or extended aeration are acceptable methods for large community treatment plants. 



	All oxidation ditch systems shall provide final clarification and return sludge capability equal to that required for the extended aeration system.  Provision shall be made to easily vary the immersion depth of the rotor for flexibility of operation. 
	8.2.1.3 Other systems may be approved on a case-by-case basis by the General Supervisor, EED. 
	8.2.2 Design 
	8.2.2.1 The criteria in Table 8 and peak monthly waste loads shall be used for the design of activated sludge biological treatment units. 
	8.2.2.2 Aeration tank shape shall provide optimum oxygen transfer and sizing for the type aeration device proposed.  Liquid depths shall not be less than 2.5 m.  All aeration tanks shall have a freeboard of not less than 0.5 m at peak flow. 
	8.2.2.3 Equipment for measuring return sludge, excess sludge, and air shall be provided in activated sludge plants having a design flow of 1800 m³ / day or more. 
	8.2.2.4 Aeration tanks shall be constructed of reinforced concrete or steel unless approved by the Materials Engineering and Corrosion Control Division. 
	8.2.2.5 Aeration tank equipment in contact with wastewater shall be constructed of 316 stainless steel unless approved by the Materials Engineering and Corrosion Control Division. 
	8.2.2.6 An access stairway and walkway with handrail shall be provided to all areas that require maintenance. 
	8.2.2.7 Sanitary wastewater treatment systems must be designed for a peaking factor of 4. 

	8.2.3 Mixing Requirements 
	8.2.3.1 A minimum velocity of 0.5 m/sec shall be maintained in all parts of the aeration basin. 
	8.2.3.2 Sufficient mixing shall be provided to prevent deposition of mixed liquor suspended solids under any flow condition.  Minimum mixing requirements are shown in Table 9. 

	8.2.4 Aeration 
	8.2.4.1 Aeration Requirements 



	Commonly accepted industrial standards [such as the Water Pollution Control Federation Manual of Practice (WPCF FD 13)] shall be used to determine aeration requirements.  Minimum aeration requirements for extended aeration and plug-flow are given in Table 10. 
	8.2.4.2 Oxygen Requirements 
	8.2.4.2.1 The aeration system shall provide for the introduction of air in sufficient volume and in such a manner to maintain at least 2 milligrams per liter of dissolved oxygen under all conditions of loading in all parts of the aeration ponds or tanks except immediately beyond the inlet. 
	8.2.4.2.2 Oxygen transfer rates in excess of 1.18 kilograms of oxygen per kilowatt-hour (2 pounds of oxygen per horsepower-hour) shall be justified by actual performance data. 
	8.2.4.3 Surface Mechanical Aerators 
	8.2.4.3.1 Surface mechanical aerators are the preferred type of aerators for activated sludge systems that treat greater than 3800 m³ / day. 
	8.2.4.3.2 Mechanical aeration devices shall be of such capacity to provide oxygen transfer to and mixing of the vessel contents equivalent to that provided by compressed air.  Mechanical aerators shall be high energy, efficiency type aerators.  Aerators must be rated for minimum 2.1 Kg O2/kw.h (3.5 lb O2/hp.h) at standard conditions: tap water 20°C (68°F) at 100 kN/m² (14.7 lbf./in²) and initial dissolved oxygen = 0 mg/l. 

	8.2.4.4 Subsurface Aerators 
	8.2.4.4.1 The diffuser systems shall have devices for removing and replacing diffusers without dewatering the tank (exceptions for MBR systems can be granted on a case-by-case basis by the General Supervisor, EED).  They shall also have non-clog diffusers for all systems using intermittent aeration. 
	8.2.4.4.2 The diffuser system shall have an individual diffuser header assembly with air control valves.  The diffuser head control valves shall allow for throttling of the airflow.  Alternatively, each aeration tank may be provided with individual blowers controlled by a variable speed drive. 
	8.2.4.4.3 The air diffuser system, including piping, shall be capable of delivering 150% of design air requirements. 
	8.2.4.4.4 The blower/compressor units shall be equipped with automatic reset and restart mechanisms to place the units back in operation after periods of power outage. 
	8.2.4.4.5 Air filters shall provide for a flowrate of 120% of the design requirements. 

	8.2.4.5 Secondary Sedimentation Units 

	8.2.4.5.1 The basic design criteria in Table 11 shall be used for secondary sedimentation units. 


	8.2.4.5.2 Secondary sedimentation units shall have dual skimmers or heavy-duty full-length skimmers 
	8.3 Activated Sludge - Tank Systems, Membrane Biological Reactors  

	Membrane Biological Reactors (MBRs) are the preferred treatment technology in applications where wastewater reuse is required (raw water consumption greater than 120 m³/day – approximately 100 m³/day of wastewater) or where there is a need to provide a simple to operate system. 
	8.3.1 MBR systems and associated equipment shall be designed to meet the reclaimed wastewater quality for unrestricted irrigation in Table 1 (MOMRA requirements). 
	8.3.2 A manufacturer’s certification of California Title 22 acceptance is required for all MBR systems. 
	8.3.3 The Manager, EPD, in consultation with other affected organizations, may approve waivers from Saudi Aramco requirements for MBR package systems that are designed to generally accepted wastewater industry standards. 
	8.3.4 The MBR unit shall be purchased as a package unit unless approved by the General Supervisor, EED. 
	8.3.5 All upgrades of existing systems in which the current wastewater treatment system is modified to incorporate membranes in place of the clarifiers will require a certification from the manufacturer of the membrane that the complete system will achieve California Title 22 effluent requirements.  The General Supervisor, EED will review the design and determine whether the certification is acceptable. 
	8.3.6 The MBR process configuration shall incorporate the submerged membrane (immersed) design.  Cross flow membrane systems are not allowed unless approved by the General Supervisor, EED. 
	8.3.7 The MBR system shall be designed based on the wastewater average influent flowrate and strength.  The system shall be provided with sufficient equalization capacity to buffer anticipated variations in the wastewater influent flowrate or waste composition. 
	8.3.8 MBR systems shall be designed for a peaking factor of 4.  If the MBR system cannot handle this flux rate, this must be provided by a combination of the MBR system peaking factor and emergency storage (i.e., a MBR with a peaking factor of 2 would require 2 days of storage capacity – divided between the balancing tank and the stormwater storage system). 
	8.3.8.1 Balancing tanks require coarse bubble diffusers for odor control.. 
	8.3.8.2 Stormwater storage ponds need to be segmented and each section sloped to a drain point. 

	8.3.9 The MBR system shall comply with the design criteria in Table 8. 
	8.3.10 The MBR system shall be designed with a spare unit that has the capacity equal to the capacity of the largest unit in service.  This may be accomplished with two (2) 75% percent units, three (3) fifty percent capacity membrane units, four (4) thirty three percent units, or some other combination that allows for a spare unit to be available. 
	8.3.11 All critical components shall be provided with an in-line spare.  Alternate designs where redundancy requirements are met by multiple units sharing a single spare may be approved on a case-by-case basis by the General Supervisor, EED. 